2 1
Parts List

IT|Q ITEM # DESCRIPTION
1 1 |40100152 |Upper Frame CX2 06
2 1 140100406 |Back Frame Assy LH
3 1 (40100407 [Back Frame Assy RH
4 |1 140100451 |Cargo Bag Frame Assy
5 1 [40100624 |Seat Frame
6 | 1 |40100627 |Seatframe Lower assy
7 | 2 |40100704 |Back Tube Assy 06"
8 | 1 (40101281 |Autolock Back Bracket
9 1 40101282 |Autolock Back Bracket
10| 1 ]40101339 |Handlebar CX2
11| 1 40101516 |Wing 2.0 L 06 .
12| 1 [40101517 |Wing 2.0 R 06 1‘! S
13| 1 [40103040 |Suspension Cross Brace ‘\,M,“,
14| 2 (40103049 |Suspension Plate Assy 06 \‘h‘.‘(‘,“’u
15| 1 |40202011 |Strap - Wrist Strap \_ N ‘i\
16 | 2 [41100227 |[Lower Frame (SM) CGR1-2, CX1-2 \ t'»IQ‘F‘\

o6’ ’ \l
17| 1 |41100813 [Support Hoop CGR2/CX2 \ ‘\/‘
18| 1 |41100870 |Shim CX Brake Set =
19| 1 [41101272 |Bracket- Click n Store inside L
20| 1 |41101273 [Bracket- Click n Store inside right
2111 ]41101274 |Bracket- Click n Store Outside Left
22|11 ]41101275 [Bracket- Click n Store outside right
23] 1 |41101276 [Cargo Rack Bracket
24| 1 |41101277 [Cargo Rack Bracket - Right
25| 1 |41101278 [U-cup left
26| 1 [41101279 |U-cup Right
27|11 |41101292 [Bracket Frame SupportLH
281 |41101295 [Bracket Frame Support RH
29| 1 [41101703 |Keyhole Axle CX2 06"
30| 2 [41103029 |Durashield Strip
31| 2 |50100503 [Bolt 1/4-20x3/4" PH
32| 8 |50100510 [Bolt 1/4-20x1 5/8" TR
33[ 2 |50100513 [Bolt-1/4-20x7/8" Heat Treated
34| 2 |50100514 [Bolt 1/4-20x1 3/4" HX
35| 2 |50100520 [Bolt 1/4-20x2" HX
36| 2 |50100522 [Bolt 1/4-20x2 1/4" TR
37[6 |50100523 [Bolt1/4-20x2 1/4" HX
38| 2 |50100543 [Bolt5/16-18x3" TR
39| 2 |50100550 [Bolt5/16-18x2 1/2" TR
40| 2 [50100556 |Bolt 1/4-20x2 3/4" HX
41| 2 [50100604 |Washer 1/4"ID x 0.032 nylon
42 | 4 [50100614 |Washer 1/4" SAE
43| 4 [50100616 |Washer5/16" SAE
44 | 8 [50100631 |[Washer -3/4"OD 1/4"ID
45 (10 (50100705 |[Nutlock 1/4"
46 [16 [50100708 |Nut-Jam 1/4" T
47 | 2 150100709 [NutJam 6mm
48| 2 |50100713 |[NutJam 5/16 = S - s
49| 2 50101309 |Clevis Axle - CX 06" : carriers (nc _
50| 2 50101407 |Cut-End Cap - 1" SQ 0.058 Title Part # Revision
51[ 2 |50101703 Wheel-CX forDrum Brake 06 i
52| 1 |50102001 [Brake - LH Drum Brake CX ZWEIsz 07 10301302 0
53| 2 50102002 [Steel Axle Adapter CX 06’ Supplier M aterial Supplier #
54|11 |50102003 |[Brake - RH drum for CX
55| 1 50102005 [Brake Cable System CX2 (not

shown) f -
56 | 1 [50102006 [Drum Brake Lever Local Shape # Jig # Units .
57| 2 [50103070 [Miscellaneous - QR M6x62x15 mm (in)

Drawn By Date Predecessor's #
Graham [7/26/2006
2 1




